
Kit Part Number 1782211
Hardware Part Number Component Name Component Qty Head Type Thread Size Length Coating

 6V6317 Bolt 10 Hex M10x1.5 20 mm Phosphate and Oil
 6V4248 Bolt 10 Hex M10x1.5 25 mm Phosphate and Oil
 6V1820 Bolt 10 Hex M10x1.5 30 mm Phosphate and Oil
 6V5842 Bolt 10 Hex M10x1.5 40 mm Phosphate and Oil
 6V4249 Bolt 10 Hex M10x1.5 50 mm Phosphate and Oil
 6V5230 Bolt 10 Hex M10x1.5 60 mm Phosphate and Oil
 6V3668 Bolt 10 Hex M12x1.75 30 mm Phosphate and Oil
 6V8197 Bolt 10 Hex M12x1.75 40 mm Phosphate and Oil
 6V7673 Bolt 10 Hex M12x1.75 50 mm Phosphate and Oil
 6V3823 Bolt 10 Hex M12x1.75 60 mm Phosphate and Oil
 6V5696 Bolt 10 Hex M12x1.75 80 mm Phosphate and Oil
 6V4429 Bolt 8 Hex M16x2 40 mm Phosphate and Oil
 6V5686 Bolt 8 Hex M16x2 50 mm Phosphate and Oil
 8T0281 Bolt 8 Hex M16x2 80 mm Phosphate and Oil
 8T0639 Bolt 8 Hex M6x1 12 mm Phosphate and Oil
 6V8837 Bolt 8 Hex M6x1 16 mm Phosphate and Oil
 6V8214 Bolt 8 Hex M6x1 20 mm Phosphate and Oil
 8T0640 Bolt 8 Hex M6x1 30 mm Phosphate and Oil
 6V5217 Bolt 10 Hex M8x1.25 20 mm Phosphate and Oil
 6V3940 Bolt 10 Hex M8x1.25 25 mm Phosphate and Oil
 6V2317 Bolt 10 Hex M8x1.25 30 mm Phosphate and Oil
 6V5219 Bolt 10 Hex M8x1.25 40 mm Phosphate and Oil
 2Y5829 Nut 60 Hex M10x1.5 16 mm Phosphate and Oil
 6V8149 Nut 48 Hex M12x1.75 18 mm Phosphate and Oil
 8T1757 Nut 24 Hex M16x2 24 mm Phosphate and Oil
 6V8225 Nut 32 Hex M6x1 10 mm Phosphate and Oil
 5P7970 Nut 48 Hex M8x1.25 13 mm Zinc - Iron Phosphate
 5P8245 Washer 48 Flat 7/16" Fastener Dia Phosphate and Oil
 6V5839 Washer 60 Flat M12 / 1/2" Fastener Dia Phosphate and Oil
 9X8268 Washer 24 Flat M16 / 5/8" Fastener Dia Phosphate and Oil
 9X8267 Washer 32 Flat M6 Fastener Dia Phosphate and Oil
 9M1974 Washer 48 Flat M8 Fastener Dia


